
 
Tube-Line Baleliner 

7800TX2 

Parts Manual 

29667 (13/04/12) 



2 



3 



Frame Assembly 

4 



Item Qty Part # Description 

1 1 27298 E-Stop Button 

2 8 28663 Outside Rail Pin 

3 1 28805 Wire Shield 

4 1 28823 Wire Shield 

5 1 29153 Switch Pivot 

6 1 29154 Trigger Switch Link 

7 1 29155 Trailer Main Frame 

8 1 29172 Right Axle Lock Pin 

9 1 29173 Left Light Bracket 

10 1 29174 Bale Bumper 

11 8 29185 Side Rail Pin 

12 2 29186 Ram Rail Section 

13 1 29187 Left Axle Lock Pin 

14 1 29189 Right Guard Rail 

15 1 29190 Right Light Bracket 

16 1 29191 Baleliner Stand 

17 1 29197 Left Guide Rail 

18 1 29824 Bale Trigger Link 

19 2 29885 Rear Idler Link 

20 2 29903 3/4” Pin 

21 1 29955 Jackbox Cover 

22 1 29956 Baleliner Lid 

23 2 29957 Rear Idler Sprocket 

24 3 29966 Bale Bumper Pin 

25 1 29967 Jack Pivot Pin 

26 1 29978 Bale-in Trigger 

27 2 TL5X2-500-141 Amber Light 

28 2 TL5X2-500-140 Brake Light 

29 14 Obtain Locally 1/4” Grease Zerk 

30 2 TL-64931B Night Light 

31 2 Obtain Locally HBC 1/2 X 1/2 Hex Bolt Serrated 

32 4 Obtain Locally HB 1/2 X 1 1/2 Hex Bolt 

33 1 Obtain Locally HB 1/2 X 3 Hex Bolt 

34 1 Obtain Locally HB 1/2 X 3 1/2 Hex Bolt 

35 17 Obtain Locally HBC 1/4 X 1/2 Hex Bolt Serrated 

36 8 Obtain Locally HBC 3/8 X 1/2 Hex Bolt Serrated 

37 8 Obtain Locally HBC 3/8 X 1 Hex Bolt Serrated 

38 6 Obtain Locally LN 1/2 Lock Nut 

39 2 Obtain Locally LN 5/8 Lock Nut 

40 2 Obtain Locally LP B1995 Lock Pin 

41 2 PP-00051 5/8 X 6 Flat Spade Bolt 

42 2 PP-00054 Snow Plow Spring 

43 2 Obtain Locally SP 3/8 X 3 Spring Pin 

44 2 TLWHEEL01 Wheel 

45 1 Push Button Sensor 

Frame Assembly 

5 



Bale Arm Assembly 

6 



Bale Arm Assembly 

Item Qty Part # Description 

1 1 23842 Pin 

2 1 25750 Outside Bale Finger 

3 1 25751 Inside Bale Finger 

4 1 25752 Bolt-On Bracket 

5 1 28833 Bale Arm Cylinder Pin 

6 1 29152 Bale Spear Assembly 

7 2 29175 Bale Arm Pivot Pin 

8 1 29655 Bolt-On Bracket w/ Lock 

9 1 29818 Bale Finger Bolt Shield 

10 1 29831 Bale Finger Bolt Shield 

11 1 29872 Bale Arm Cylinder Pin 

12 1 29951 Bale Arm Mesh Guard Mount 

13 1 29952 Outer Bale Mesh Guard Mount 

14 1 29964 Bale Arm Safety Pin 

15 1 29965 Bale Arm Lock Pin 

16 1 29976 Bale Arm Safety 

17 1 30226 Bale Arm 

18 1 CYL 29171 Cylinder 

19 1 Obtain Locally FW 3/8 Flat Washer 

20 2 Obtain Locally FW 7/16 Flat Washer 

21 8 Obtain Locally HB 3/4 X 5 Hex Bolt 

22 4 Obtain Locally HB 3/8 X 1/2 Countersunk Flathead 

23 1 Obtain Locally HB 3/8 X 1 Hex Bolt 

24 2 Obtain Locally HB 3/8 X 1 1/4 Hex Bolt 

25 1 Obtain Locally HB 5/16 X 2 1/4 Hex Bolt 

26 2 Obtain Locally HP 1/8 X 1 1/2 Hair Pin 

27 1 LA-SDE39 39” Tine 

28 8 Obtain Locally LN 3/4 Lock Nut 

29 2 Obtain Locally LN 3/8 Lock Nut 

30 1 Obtain Locally LN 5/16 Lock Nut 

7 



Ram Assembly 

8 



Ram Assembly 

Item Qty Part # Description 

1 1 28862 Ram Cap 

2 1 28906 Spring Tensioner Tab 

3 1 29169 Ram 

4 1 29469 Toolbox Lid 

5 4 29587 Baleliner Axle Bolt 

6 1 29639 Lever Disengage 

7 1 29971 Ram Main Frame 

8 1 29972 Pushoff Pocket 

9 1 29973 Ram Lid 

10 1 29980 Ram Adjuster 

11 2 29981 Pushoff Pocket Pivot Pin 

12 8 Obtain Locally HBC 5/16 X 3/4 Hex Bolt Serrated 

13 8 Obtain Locally FW 3/4 Flatwasher 

14 1 Obtain Locally HB 1/2 X 8 Hex Bolt 

15 2 Obtain Locally HB 3/4 X 5 Hex Bolt 

16 1 Obtain Locally HB 3/8 X 4 1/2 Hex Bolt 

17 2 Obtain Locally HB 5/8 X 3 1/4 Hex Bolt 

18 1 Obtain Locally LN 1/2 Lock Nut 

19 6 Obtain Locally LN 3/4 Lock Nut 

20 1 Obtain Locally LN 3/8 Lock Nut 

21 2 Obtain Locally LN 5/8 Lock Nut 

22 3 PP-00051 Flat Spade Bolt 

23 2 PP-00054 Spring 

24 1 TL500-101-231 Spring 

25 4 Plunger Bearing 

9 



Hitch Assembly 

10 



Hitch Assembly 

Item Qty Part # Description 

1 1 29176 Hitch Coupler 

2 1 29177 Baleliner Hitch 

3 1 29178 Hitch Pivot Pin 

4 1 29179 Trailer Pivot Pin 

5 2 3 Point Pin 

6 2 Obtain Locally GR 1/4 Grease Zerk 

7 1 Obtain Locally HB 1/2 X 3 1/2 Hex Bolt 

8 1 Obtain Locally HB 3/4 X 4 Hex Bolt 

9 1 Obtain Locally LN 1/2 Lock Nut 

10 1 Obtain Locally LN 3/4 Lock Nut 

11 



Floater Assembly 

12 



Item Qty Part # Description 

1 2 25680 Snap Ring 

2 1 28909 Rubber Stabilizer 

3 1 29107 Rear Floater 

4 1 29182 Floater Pan 

5 1 29183 Floater Arm 

6 1 29184 Floater Arm Pin 

7 1 29223 Drive Coupler 

8 1 29225 2” Ball 

9 2 29977 Skid Pan Pivot Pin 

10 1 29982 Kicker 

11 1 29984 Last Bale Trigger 

12 1 29985 Kicker Pin 

13 2 Obtain Locally FW 3/8 Flat Washer 

14 Obtain Locally 1/4 Grease Zerk 

15 1 Obtain Locally HBC 3/8 X 7/8 Hex Bolt Serrated 

16 4 Obtain Locally HB 3/8 X 1 Hex Bolt 

17 1 Obtain Locally HB 3/8 X 2 Hex Bolt 

18 1 Obtain Locally HN 1 Hex Nut 

19 1 Obtain Locally HN 3/8 Hex Nut 

20 3 Limit Switch 

21 1 Hydraulic Motor 

22 1 Spring 

Floater Assembly 

13 



Axle Assembly 

14 



Item Qty Part # Description 

1 4 28835 Axle Cylinder Pin 

2 1 29101 Right Walking Beam 

3 1 29102 Left Walking Beam 

4 1 29103 Left Cam Axle 

5 1 29104 Right Cam Axle 

6 1 29195 Torsion Tube 

7 2 29595 Walking Beam Washer 

8 4 Hub 

9 2 Cylinder 

10 4 Obtain Locally CB 3/4 X 1 3/4 Carriage Bolt 

11 Obtain Locally 1/4” Grease Zerk 

12 4 Obtain Locally HB 3/4 X 2 Hex Bolt 

13 8 Obtain Locally LN 3/4 Lock Nut 

14 4 WHE  Tire & Rim 

Axle Assembly 

15 



Chain Drive Assembly 

16 



Item Qty Part # Description 

1 1 Cylinder 

2 1 29163 Drive Spindle 

3 1 29180 Engaging Linkage 

4 1 29463 Switch Arm 

5 1 29464 Switch Cover 

6 1 29465 Switch Mount 

7 1 29614 Engaging Lever 

8 1 29875 Motor Spacer Plate 

9 1 29953 Motor Mount 

10 2 29954 Jack Shaft Adjuster 

11 8 Obtain Locally LW 1/2 Lock Washer 

12 2 Obtain Locally CB 1/2 X 1 1/4 Carriage Bolt 

13 4 Obtain Locally CB 1/2 X 2 Carriage Bolt 

14 8 Obtain Locally HB 1/2 X 1 1/2 Hex Bolt 

15 1 29167 Left Chain Adjuster 

16 2 4 Bolt Bearing 

17 1 Jackshaft Drive Chain 

18 1 Bed Drive Chain 

19 3 Obtain Locally 1/4” Grease Zerk 

20 7 Obtain Locally LN 1/2 Lock Nut 

21 4 Obtain Locally HBC 3/8 X 1 Hex Bolt Serrated 

22 1 Switch 

23 1 Hydraulic Motor 

24 1 Sprocket 

25 1 29165 Sprocket 

26 2 26163 Sprocket 

27 2 29653 Key 

28 2 Insert Bushing 

29 1 29188 Right Chain Adjuster 

30 2 Obtain Locally HB 1/2 X 3 1/2 Hex Bolt 

31 4 Obtain Locally FW 3/4 Flat Washer 

32 4 Obtain Locally HB 3/4 X  1 1/2 Hex Bolt 

Chain Drive Assembly 

17 



18 




